
T: + 44 (0)1536 200502     F: + 44 (0)1536 269554     E. bysales@ballandyoung.com     www.underlay.com

D
IS

C
LA

IM
E

R
W

hi
ls

t 
ev

er
y 

ef
fo

rt
 is

 m
ad

e 
to

 e
ns

ur
e 

it
s 

ac
cu

ra
cy

, t
he

 d
at

a 
o

n 
th

is
 s

he
et

 is
 m

ea
nt

 f
o

r 
in

fo
rm

at
io

n 
p

ur
p

o
se

s 
o

nl
y.

 T
he

 t
yp

ic
al

 p
ro

p
er

ti
es

 
lis

te
d

 a
re

 t
he

 r
es

ul
t 

o
f 

ex
te

ns
iv

e 
la

b
o

ra
to

ry
 t

es
ts

, b
ut

 s
in

ce
 B

al
l &

 Y
o

un
g

 h
as

 n
o 

co
nt

ro
l o

ve
r 

th
e 

en
d

 u
se

 o
f 

ea
ch

 m
at

er
ia

l, 
w

e 
ca

nn
o

t 
g

ua
ra

nt
ee

 t
he

se
 r

es
ul

ts
 a

re
 o

b
ta

in
ed

 in
 p

ra
ct

ic
e.

 U
se

rs
 s

ho
ul

d
 c

o
nd

uc
t 

th
ei

r 
o

w
n 

te
st

s 
to

 d
et

er
m

in
e 

th
e 

su
it

ab
ili

ty
 o

f 
ea

ch
 m

at
er

ia
l  

to
 it

s 
in

te
nd

ed
 a

p
p

lic
at

io
n.

eight

COSI EIGHT
• APT CORE

• SUITABLE FOR GENERAL DOMESTIC USE

• ADDS LUXURY AND COMFORT AROUND THE HOME

• EASY LIFT AND HANDLE

RECOMMENDED AREAS OF USE

SUITABLE FOR LIGHT AND GENERAL DOMESTIC AREAS OF LOW  
TO MEDIUM WEAR.
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STANDARD SPECIFICATIONS

TOP SURFACE Printed non-woven

BOTTOM SURFACE White non-woven

NOMINAL THICKNESS 8.00 mm

NOMINAL ROLL WEIGHT 11.1 kg 24.5 lb

WEIGHT PER UNIT AREA 737 g/m2 22 oz/yd2

ROLL LENGTH 11.0 m 36.0 ft

ROLL WIDTH 1.37 m 54 in

CORE DENSITY 80 kg/m3

PRODUCT DENSITY 92 kg/m3

BS EN 14499 TEST RESULTS - BRITISH STANDARD FOR CARPET UNDERLAYS

END USE CLASSIFICATION BS EN 14499 GD/U - L/U

WORK OF COMPRESSION AFTER 1000 IMPACTS BS 4098 >100 J/m2

RETENTION OF WORK OF COMPRESSION BS 4098 >50 %

LOSS IN THICKNESS AFTER STATIC LOADING BS 4939 ISO 3416 <10.00 %

LOSS IN THICKNESS AFTER DYNAMIC LOADING BS ISO 2094 (R05) <10.00 %

RESISTANCE TO CRACKING BS EN 14499 Pass

FIRE RESISTANCE TESTS

HOT METAL NUT TEST BS 4790 Pass - Low radius of effect

INDOOR AIR QUALITY TEST

TESTED TO ISO16000 

EUROFINS INDOOR AIR COMFORT ® STANDARD Pass

EUROFINS INDOOR AIR COMFORT GOLD ® STANDARD Pass

FRENCH VOC REGULATIONS A+

FRENCH CMR COMPONENTS Pass

ITALIAN CAM Pass

AgBB/ABG Pass

FORMALDEHYDE EMISSION CLASS E1

BREEAM INTERNATIONAL Compliant

LEED v4 (Outside U.S.) Compliant

BREEAM ® NOR Compliant
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The results are only valid for the tested sample(s). 
This report may only be copied or reprinted in its entity, parts of it only with a written acceptance by Eurofins. 
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Ball & Young Ltd 
53 Causeway Road 
NN17 4DU Corby 
England 
 
 
 

VOC Emissions Test report 

 
1. Sample Information 

Sample identification Cloud 9 Cirrus 

Product type Underlay 

Batch no. 30-11-12 04.09 

Production date 30/11/2012 

Date when sample was received 06/12/2012 

Testing (start - end) 21/12/2012 - 18/01/2013 
 
 
2. Resulting VOC Emissions Class Label 
This recommendation is based on French regulation of March 23, 2011 (décret  DEVL1101903D) and of   
April 19, 2011 (arrêté DEVL1104875A). For details please see www.eurofins.com/france-voc 
 

 
 
The product was assigned a VOC emission class without taking into account the measurement uncertainty 
associated with the result. As specified in French Decree no. 2011-321 of March 23, 2011, correct assign-
ment of the VOC emission class is the sole responsibility of the party responsible for distribution of the prod-
uct in the French market. 
 

Eurofins Product Testing  A/S 
Smedeskovvej 38 
8464 Galten 
Denmark 
 
voc@eurofins.com 
www.eurofins.com/voc-testing  
Date 
31 January 2013 

Manufactured in the UK to BS EN 14499:2015

OTHER RELEVANT TESTS

THERMAL RESISTANCE (TOG RATING) BS 4745 2.4 TOG

IMPACT SOUND IMPROVEMENT INDEX 
(Test/Rated to BS EN ISO 140-8 / BS EN ISO 717-2)

31 dB


